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e HEVILLEAR 72318 All shapes praduced by Nucor-Yarmato Steel are cast
INVOICE NO. 495725 and ralled te a fully killed and fine grain practice.
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ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

| hereby cariify that the contents of this report are
accurate and correct. All test results and operations
performed by this material manufacturer are in

compliance with the requirements of the material : v a ”ll j
specifications listed in the Specifications Block above. QUALIT ASSUBANCE C‘A W‘J'w w NOTARY
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